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Test Graph of Spurious emission of A.3 — Vertical

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Sunitec Enterprise Co.,Ltd.
Test ltem: Bluetooth Speakerphone
Identification BC962S
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V via battery
Receipt No.: 163060925 100
Report No. 17015434 001
Resuit:
Comment: Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUV ESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3 -TUV SAC

Active Loop Antenna HFH2-Z22

Level in dBuV/m

5 ak 20 30 50 100k 200 300 500 M ZM 3M 5M 10M 20 30Mm
Frequency in Hz

Result Table_Single
[ Frequency [ QuasiPeak

0.034840 —
[ 1.062000 54.0
_ 4.730000 316]

TN
2010 3.24

NChecked/

Date: 3/22/2010 - Time: 8:33:03 PM
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TUV Rheinland (Guangdong) Lid.

EMC Test Service

Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Sunitec Enterprise Co. Ltd.
Test ltemn: Bluetooth Speakerphone
Identification BC962S
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freg. : DC 3.7V via battery
Receipt No.: 163060925 100
Report No. 17015434 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
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Date: 3/22/2010 - Time: 10:24:42 PM

Tested by:

30M
Frequency in Hz
Limit and Margin QP ) _
[ Frequency | QuasiPeak | = Corr. o TomE
MHz) | (dBawim) | (@B) | o (@Buvim) :
37.500000 10.5 144 29.5 400 vV
146.800000 11.5 154 32.0 43.5 W
~324,900000 132 15.8 32.8 46.0 Vv
772.700000 215 243 24.5 46.0 v
AN

20324
Reviewed by: Checks
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Sunitec Enterprise Co.,Ltd.
Bluetooth Speakerphone
BC9625

FCC Part 15

RE

Tx @ High channel

23 T 50 %RH; 101 kPa.
DC 3.7V via battery
163060925 100

17015434 001

Pass

Vertical

1GHz - 18GHz
TUV FSP 30
TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

o

2

Level in dByv/m
@ B
I

n
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E
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I -
| :
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L

16

] v
3305.500000 | 413 327 74.0 v
4960.000000 | 62.1 11.8 74.0 v
8346.000000 | _ 46.7 27.3 74.0 v

Date: 3/30/2010 - Time: 7:21:15 PM

Tested by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin AV

~ 1652.500000 | 358 182 540 V 436
3305.500000 341 19.9 540 v 8.0
4950.000000 392 14.8 540 v 58
8346.000000 332 208] 540 | Vv 20

L WDZN
Date: 3/30/2010 - Time: 7:21:15 PM Tested by:{ 201 337§

Reviewed by:




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17015434 001 Seite 55 von 93
Test Report No. Page 55 of 93

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Sunitec Enterprise Co.,Ltd.
Test ltem: Bluetooth Speakerphone
Identification BC9625
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 ¢, 50 %RH; 101 kPa.
Test Voitage / Freq. : DC 3.7V via battery
Receipt No.: 163060925 100
Report No. 17015434 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09/ TUV FSP 30-TUV SAC 3160-09
L -;
a0k ~ !
804 S

Level in dByV/m

ECC En15.1&ﬁnf(

Frequency in Hz

Limit and Margin P

‘MaxPeak [
(@BEVIm). .|

o Gorr

191

52.0 v
| 21362.000000 535 . 205 v
| 22710.000000 | 56.2 10.5 17.8 74.0 Y
| 24241.000000 | 54.8 78 19.2 | 74.0 v

Date: 3/22/2010 - Time: 6:21:10 PM
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TUV Rheinland (Guangdong) Ltd.

Limit and Margin AV
" Frequency. [ Average |

EMC Test Service Hotline: +86-20-28391188

Date: 3/22/2010 - Time: 6:21:10 PM

| 19186.000000 | 38.8 6.4 152 540 Vv

—21362.000000 | 40.9 7.5 13.1 540 v

| 22710.000000 43.8 10.5 102 54.0 Vv

[ 24241,000000 42.3 7.8 17 54,0 V]
W
2010 3,24

Tested by:
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Test Graph of Spurious emission of B — Horizontal

TUV Rheinland {Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Sunitec Enterprise Co. Ltd.

Test Item: Bluetooth Speakerphone
Identification BC962S

Test Standard: FCC Part 15

Test Detail: RE

Operation Made: Rx @ Mid channel

Climate Condition: 23 G, 50 %RH; 101 kPa.

Test Valtage / Freq.

DC 3.7V via battery

Receipt No.: 163060925 100
Report No. 17015434 001
Result:
Comment: Horizontal
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUVESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3 -TUV SAC

Active Loop Antenna HFH2-Z2

Level in dBuWim

+ 1

+ + +
100k 200 300 500 mm 2M M M oM

H Sk 20 0 50 20 30M
L Frequency in Hz
Result Table_Single
| - Frequency | ' QuasiPeak . Average . Polarity: Corr.
| (MHz) - | (dBuVIm) | (dBuVWm) | . 0 o {dBy -
0.034840 62.4 H 203
0.322000 | 49.7 H| 209
1.062000 427 H 204 |
4.786000 304 000 - H| 218

Date: 3/22/2010 - Time: 8:55:17 PM

Tested by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Sunitec Enterprise Co.,Ltd.
Test ltem: Bluetooth Speakerphone
Identification BC962S
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V via battery
Receipt No.: 163060925 100
Report No. 17015434 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

ar
Tor :
60T
£ L
[}
2
3
|
i
;UM I 5'0 EIU ) E'U 1UII]M 200 300 400 500 800 i
Frequency in Hz i
Limit and Margin QP
. Frequency | QuasiPeak | . Corr.' ' | Margin- ;. |
(MHz) | (dBpV/m) | . (dB) o (dB).
160.000000 18.1 156 254

208.000000 189 118 246
326.700000_ 27.8 15.8 18.2
394.700000 | 306 172 154

Date: 3/22/2010 - Time: 10:54:56 PM
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Sunitec Enterprise Co.,Ltd.
Test Item: Bluetooth Speakerphone
Identification BC962S
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V via battery
Receipt No.: 163060925 100
Report No. 17015434 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
1Ma {
r |
P R §
S0+ |
801
S !
g 4 H
n::' B0
0 : ; — ——

3G 4@ 56 8 8 10G 18G |
Frequency in Hz |

Limit and Margin PK

Date: 3/23/2010 - Time: 8:01:49 PM

Tested by:

Reviewed by:

Frequency |  MaxPeak " Margin Limit ‘Polarity: " Corr.
"(MHz) | (dBeMim) dB). {dB 1 Vim) ey @By = |
_1627.000000 | 44.1 299 74.0 H 4.7
2441.000000 | 36.8 37.2 74.0 _ H -12.1
5124.500000 | 422 318 74.0 H 55
9546.500000 | 47.3 26.7 74.0 H 4.8 |
T
0324
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin AV

“Frequency [ Average | Margin [ " Timit [ Polarity . | = Com. -
C (MHZ) | | (dBuWim) | 0 (dB) | (dBuWm) | . 10 (dB)
1627.000000 | 317 223 54.0 | H -147
2441.000000 243 297 54.0 H -12.1
5124.500000 285 255 54.0 H 5.5
_9546.500000 34.3 197 54.0 | H 48

Reviewed by:

Date: 3/23/2010 - Time: 8:01:49 PM Tested by: |_
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TUV Rheinland (Guangdong) Ltd.

Test Inform
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

ation

Climate Condition:

Test Voltage / Fr:
Receipt No.:
Report No.
Result:
Comment:

Subrange 1

eq. :

Frequency Range:

Receiver:
Transducer:

Sunitec Enterprise Co.,Ltd.
Bluetooth Speakerphone
BC962S

FCC Part 15

RE

Rx @ Mid channel

23 T, 50 %RH;
DC 3.7V via battery
163060925 100
17015434 001

Pass

Horizontal

101 kPa.

18GHz - 26GHz
TUVFSP 30
TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

Level in dBuV/m

C pat15 18.266 PK

| 186G 26G
i Frequency in Hz
Limit and Margin PK
. Frequency .. | ~MaxPeak | ~ :Corr. ' -Margin | = Limit. |  Polarity
S (MHz) - ) (dBEVIm), |0 (dB) G {dB). " | (dBuWMim) -
~19340.000000 513 6.4 | 22.7 74.0 | H
21331.000000 538 7.5 20.2 74.0 | “H
22709.000000 56.9 10.5 17.1 74.0 H
24222.000000 55.3 7.6 | 18.7 74.0 | H

Date: 3/22/2010 - Time: 6:38:53 PM

Tested by:

Reviewed by;

0 324
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline; +86-20-28391188

| Average [ = Com. [ Margin | [ Limit = | = Polarity |
(dBLVim) @B | @B | @BEvim) |
38.7 6.4 153 540 | H
|—21331.000000 40.9 75 134 H
|._22709.000000 437 10.5 ] 10.3 | H]|
| 24222000000 423 7.6 11.7 H
WDZ M_?ﬁ
w322 32

Dater 3/22/2010 - Time: 6:38:53 PM Tested by: Reviewed by:
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Test Graph of Spurious emission of B — Vertical

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Sunitec Enterprise Co.,Ltd.
Test ltem: Bluetooth Speakerphone
Identification BCY62S
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V via battery
Receipt No.: 163060925 100
Report No. 17015434 001
Result:
Comment: Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUVESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3 -TUV SAC

Active Loop Antenna HFH2-Z2

Level in dBpVim

ok 20 30 50 100k 200 300 500 m 2M 3M  5M 10M 20 30M
Frequency in Hz

| T Average | R i
| (dBwVim) | Sl B
| - 63.7 v 20.7
‘ 0.034840 | 645 A 20.3
0.178000 — 557 v 209
'1 1.058000 52.1 -— \ 204
;ﬁ@ 321 -— v 21.8 |
Date: 3/22/2010 - Time: 8:48:52 PM Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Sunitec Enterprise Co.,Ltd.
Test ltem: Bluetooth Speakerphone
Identification BC9623
Test Standard: FCC Parl 15
Test Detail: RE
Operation Mode: Rx @ Mid channel
Climate Condition: 23 'C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V via battery
Receipt No.: 163060925 100
Report No. 17015434 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

80

70

@
L]
+

| e s e cen e FCC 15.209.30M-1G 3m QP

@
=]
+

Level in dBpYim
-

w
=]

20

0 + + T + i
300 50 60 B0 100M 200 300 400 500 BOD 1G |
Frequency in Hz |

Limit and Margin QP

[ Frequenicy | QuasiPeak | = Com. | ‘Margin T Limit. [ Polarity .

[ (mH) (dBuVim) | (dB) (dB) (4B Vim) S

[ 33.500000 104 140 259 400 Y
148.500000 | 11.0 15.6 325 43.5 \i

| 272200000 | 105 365 460 V]

| 388.400000 | 142 A7 31.8 i 48.0 v

DW N
200 3.24
Checked

Date: 3/22/2010 - Time: 10:50:45 PM Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Test Informat
Manufacturer:
Test Item:
Identification
Test Standard:
Test Detail:
Qperation Mode:
Climate Condition:
Test Voltage / Freq.
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Rang
Receiver:
Transducer:

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

ion

e

Sunitec Enterprise Co.,Ltd.
Bluetooth Speakerphone
BC9682S

FCC Part 15

RE

Rx @ Mid channel

23 C; 50 %RH;
DC 3.7V via battery
163060925 100
17015434 001

Pass

Vertical

101 kPa.

1GHz - 18GHz
TUV FSP 30
TUV SAC HF906 / TUV FSP 30-TUV SAC HF206

Level in dByVIm

ettt |

4G 5G [ g

G 26 3G 106G 18G
Frequency in Hz .
laxPeak |- e Emit P

L (dBeVIm) ) | (dBuMim) sl
| 1627.000000 | 456 28.4 74.0 | V] -14.7 |
| 2441000000 366 _ 374 740 v -12.1
5165.000000 42.4 31.6 74.0 \ -5.1
9521.000000 | 476 26.4 74.0 V] 45 |
DW

Date: 3/23/2010 - Time: 8:06:51 PM

2100 3.24
Tested by: Reviewed by: 1’3 -
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Li gin AV S
* Freque " Average | | Margin [ Limi ~ Polarity. | Com
S0 AMHz) 1 (dBuVim). | (dB) e
1627.000000 . 33.6 204 \i
2441.000000 242 29.8 vV
5165.000000 28.6 254 )
9521.000000 34.2 19.8 v
DW
00 3.24
Date: 3/23/2010 - Time: 8:06:51 PM Tested by: Reviewed by: _“gheckel/
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Sunitec Enterprise Co.,Lid.
Bluetooth Speakerphone
BC962S

FCC Part 15

RE

Rx @ Mid channel

23 T, 50 %RH;
DC 3.7V via battery
163060925 100
17015434 001

Pass

Vertical

101 kPa.

18GHz - 26GHz
TUV FSP 30
TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

[ETIT ES——

80T

70T

Level in dBuvim

Frequency in Hz

Limit and Margin PK
ency - MaxPeak |
(dBuVim)

| 52.4 . 21, v

| 21400.000000 53.8 76 20.2 740 v
22777.000000 56.5 104 17.5 74.0 v
25582.000000 | 55.6 88 184 74.0 v

Date: 3/22/2010 - Time: 6:41:58 PM

ZDWS
003,24

Tested by:




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17015434 001 Seite 68 von 93
Test Report No. Page 68 of 93

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

55 | 154 v
21400.000000 | 78 12.0 54.0 v
22777.000000 | 44.0 104 10.0 54.0 v
25582.000000 | 42.6 8.5 | 1.4 54.0 Y

0 323 W32
Date: 3/22/2010 - Time: 6:41:58 PM Tested by: A M322)  Reviewed by: (@2 3;




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17015434 001 Seite 69 von 93
Test Report No. Page 69 of 93

5.1.6 Frequency Separation

RESULT: Passed
Date of testing : 2010-03-15
Test standard : FCC part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003
Limit : = 25kHz or 20dB bandwidth, whichever is greater
Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 8: Test result of Frequency Separation

Channel Measured
Channel Limit
Channel Frequency ; Result
Separation (kHz)
(MHz) (MHz)
Low Channel 2402 1 = 25kHz or 20dB Pass
Adjacency Channel 2403 bandwidth
Mid Channel 2441 1 = 25kHz or 20dB Pass
Adjacency Channel 2442 bandwidth
High Channel 2480 1 = 25kHz or 20dB Pass
Adjacency Channel 2479 bandwidth
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Test Graph of Frequency Separation
Low Channel

*RBW 100 kHz Delta 2
VBW 300 kHz 1B

Ref 10 dBm *Att 25 dB SWT 2.5 ms 0c 00 MHz
10 L E

/\—'R_/\ /\—ﬂ\/\ [\_45\/\ 4182 dBm
-0 402020h00 cuc||EN

belka B T1 1]
elka p 71
=D -0}01 dB

1o V4 N 000000pU0 MHZ
-20
N / \ VT
-30 \V i, PS
-40
-50
-60
-70
-80
-90
Center 2.403 GHz 500 kHz/ Span 5 MHz

Date: 15.MAR.2010 14:48:58

Middle Channel

*RBW 100 kHz
VBW 300 kHz
Ref 10 dBm *Att 25 dB SWT 2.5 ms

B /“”:”\ M /”“

.| /| N/ \/

./ \ v

PS

-90

Center 2.441 GHz 500 kHz/ Span 5 MHz

Date: 15.MAR.2010 14:52:19
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High Channel

*RBW 100 kHz Delta 2 [Tl ]
VBW 300 kHz 0.01 dB
Ref 10 dBm *Att 25 dB SWT 2.5 ms D000000 MHz
10 3 ] Marker [T1
/’\—/5\/'\ /'\-’l\_/\ /"—/R-/\ 4 dBm
el T1
‘ L
vEn] i
-10 v va e MHZ
--20 / \
L
RS \/
-40
-50
-60
-70
-80
-90

Center 2.479 GHz

Date: 15.MAR.2010

500 kHz/

14:54:54

Span 5 MHz

PS
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5.1.7 Number of hopping frequency

RESULT:

Date of testing
Test standard
Basic standard
Limits

Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2010-03-15

FCC part 15.247(a)(1)(iii)
ANSI C63.4: 2003

> 15 non-overlapping channels
Shield room

Low/ Middle/ High
A

22°C

52%

101 kPa

Table 9: Test result of Number of hopping frequency

Passed

Measured Quantity of -
Frequency Range Hopping Channel Limit Result
2400 to 2483.5 MHz 79 >15 Pass
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Test Graph of Number of hopping frequency

Cingananannananaaananan LA L0 =nrm\"ﬂn
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Date: 15.MAR.2010 15:03:16
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Date: 15.MAR.2010 15:06:17
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5.1.8 Time of Occupancy

RESULT: Passed
Date of testing : 2010-03-15

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22T

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 10: Test result of Time of Occupancy

Channel Data Mode Pulse width Igﬂvitaallslliiﬁi Limit Result
(ms) ©) (s)

DH1 0.395 0.126 0.4 Pass

Low Channel DH3 1.305 0.209 0.4 Pass
DH5 2.885 0.308 0.4 Pass

DH1 0.395 0.126 0.4 Pass

Mid Channel DH3 1.305 0.209 0.4 Pass
DH5 2.905 0.310 0.4 Pass

DH1 0.395 0.126 0.4 Pass

High Channel DH3 1.3 0.208 0.4 Pass
DH5 2.89 0.308 0.4 Pass

Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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Test Graph of Frequency Separation
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Low Channel- DH5
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Middle Channel- DH3
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High Channel- DH1
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High Channel- DH5
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5.1.9 Peak Power Density
RESULT: Passed

Date of testing
Test standard
Basic standard
Limits

Kind of test site

Test setup

Test Channel

2010-03-15
FCC part 15.247(e)
ANSI C63.4: 2003

8.0 dBm (in any 3kHz band)

Shield room

Low/ Middle/ High

Operation Mode : A
Ambient temperature : 22°C
Relative humidity 52%
Atmospheric pressure : 101 kPa

Table 11: Test result of Peak Power Density

Channel Chann?'I\AFHrg)quency Read(:jnéqn?)ower (Ic_jlénnl]t) Result
Low Channel 2402 24 8 Pass
Mid Channel 2441 2.56 8 Pass
High Channel 2480 2.37 8 Pass
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Test Graph of Peak Power Density
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High Channel
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5.1.10 Radiated emissions

RESULT: Passed
Date of testing : 2010-03-23

Test standard : FCC Part 15.209

Basic standard : ANSI C63.4: 2003
Frequency range : 30 — 1000MHz

Limits : FCC Part 15.209(a)

Kind of test site : 3m Semi-Anechoic Chamber
Test Setup

Test Channel : Low/ High

Input Voltage : DC 3.7V

Operation Mode : A+B+C

Earthing : Not Connected

Ambient temperature : 23C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 12: Test result of Radiated emissions in restricted bands

Low Channel
Frequenc Level Level Limit Limit Margin | Margin
(l\(jIHz) y Peak Average Peak Average Peak | Average | Polarity
(dBuV/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) (dB)
2390.00 45.312 38.867 74 54 -28.688 | -15.133 V
2385.60 46.661 40.366 74 54 -27.339 | -13.634 V
2390.00 45.915 38.419 74 54 -28.085 | -15.581 H
2317.20 47.728 41.778 74 54 -26.272 | -12.222 H
High Channel
Frequenc Peak Average Peak Average | Margin | Margin
(l\(jIHz) y Value Value Limit Limit Peak | Average | Polarity
(dBuV/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) (dB)
2483.44 46.220 38.788 74 54 -27.78 | -15.212 H
2492.56 45.921 38.521 74 54 -28.079 | -15.479 H
2483.50 45.950 38.114 74 54 -28.05 | -15.886 V
2489.56 46.496 39.066 74 54 -27.504 | -14.934 Vv

Refer to following test graphs for details.
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Test Graph of Radiated emissions, Vertical

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Repaort No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver: -
Transducer:

Sunitec Enterprise Co.,Ltd.

Bluetooth Speakerphone
BC962S
FCC Part 15
RE
A+B+C
23 T, 50 %RH; 101 kPa.
DC 5V
163080925 100
17015434 001
Pass
Vertical
30MHz - 1GHz
TUV ESCI 3

TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLE 9168

Lewvel in dBpWim

Limit and Margin QP

80 100M 200 300 400 500 800 1@

Frequency in Hz

Frequency’ | QuasiPeak | = Cor.” [ Margin [  Umit. ] Polarty
MMz | (dBuVim) | (4B) | (dB) | (dBuVim) | e
32.000000 | 27.2 13.8 12.8 | 40.0 V
45.500000 | 254 14.4 148 | 40.0 v
121.000000 255 136 180 435 v
142.300000 223 15.1 21.2 | 43.5 | v
347.700000 20.8 16.2 25.2 | 46.0 \

Date: 3/23/2010 - Time: 8:40:56 PM

DW
Wi 324

Reviewed by:
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Test Graph of Radiated emissions, Horizontal

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test Item:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Sunitec Enterprise Co.,Ltd.

Bluetooth Speakerphone
BC962S
FCC Part 15
RE
A+B+C
23 ¢, 50 %RH; 101 kPa.
DC 5V
163060925 100
17015434 001
Pass
Horizontal
30MHz - 1GHz
TUVESCI 3

TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

.l _FCCA15.108.30M1G am.TP

Level in dBp\im
=
s

w
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100M 200 200 400 800 800 16 |

Date: 3/23/2010 - Time: 8:34:50 PM

Tested by:

"(MHz) | " (dBRVim).

136.800000 | 221 14.7 H

175.700000 | 20.8 14.0 ] H
349200000 | 31.2 16.3 14.8 | 46.0 H

412,200000 | 279 17.7 181 46.0 | H

Reviewed by:

201 3,24
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Test Graph of Radiated emissions in restricted bands, Vertical, Mode A.1

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Sunitec Enterprise Co.,Ltd.
Test Item: Bluetooth Speakerphone
Identification BC962S
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 T 50 %RH; 101 kPa.
Test Voltage / Freqg. : DC 3.7V via battery
Receipt No.: 163060925 100
Report No. 17015434 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

1
, oo 2401875000 GHz o B )
i %0 . S3206dBpvim ]
80
| 0
i E
I 2 eo
8
. g 50
N
301 |
o wef
10
Eoo |
| G 36 |
; Frequency in Hz
Date: 3/30/2010 - Time: 6:55:31 PM Tested by: Reviewed by
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Test Graph of Radiated emissions in restricted bands, Horizontal, Mode

AA1

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

Manufacturer: Sunitec Enterprise Co.,Ltd.
Test ltem: Bluetooth Speakerphone
Identification BC9625
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 T 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V via battery
Receipt No.: 163060925 100
Report No. 17015434 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

EMC Test Service Hotline: +86-20-28391188

Level in dBp\im

Frequency in Hz

Date: 3/30/2010 - Time: 6:51:53 PM
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Test Graph of Radiated emissions in restricted bands, Vertical, Mode A.3

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Sunitec Enterprise Co.,Ltd.
Test ltem: Bluetooth Speakerphone
|dentification BC962S
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 T; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V via battery
Receipt No.: 163060925 100
Report No. 17015434 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 2GHz - 3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 [ TUV FSP 30-TUV SAC HF906
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Date: 3/30/2010 - Time: 6:43:03 PM Tested by: Reviewed by:
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Test Graph of Radiated emissions in restricted bands, Horizontal,

Mode A.3

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test Item:
Identification
Test Standard:
Test Detail:
Qperation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Sunitec Enterprise Co.,Ltd.
Bluetooth Speakerphone
BC962S

FCC Part 15

RE

Tx @ High channel

23 T, 50 %RH; 101 kPa.
DC 3.7V via battery
163060825 100

17015434 001

Pass

Heorizontal

2GHz - 3GHz
TUV FSP 30
TUVY SAC HF906 / TUV FSP 30-TUV SAC HF906

Level in dBpVim
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_ 24m0000000GHz
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Date: 3/30/2010 - Time: 6:39:51 PM Tested by:

Reviewed by:
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-30MHz

Photograph 2: Set-up for Spurious Emissions (30MHz-1GHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-18GHz)

Photograph 4: Set-up for Spurious Emissions (18GHz-26GHz)
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Photograph 5: Set-up for Radiated Emissions
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